

Therapeutic Products Programme (TPP) posts safety alerts, public health advisories, press releases and other notices from companies as a service to health professionals, consumers, and other interested parties. Although TPP approves therapeutic products, TPP does not endorse either the product or the company. Any questions regarding product information should be discussed with your health care professional.

This is duplicated text of a letter from Novartis.
Contact the company for a copy of any referenced enclosures.



January 26, 2001

**IMPORTANT
WARNING**

Dear Healthcare Professional:

Novartis would like to inform you of important proposed changes to the WARNINGS and DOSAGE AND ADMINISTRATION sections of the Product Monograph for EXELON*(rivastigmine). The proposed changes to the monograph provide guidelines for reinitiating therapy in patients who have interrupted treatment with EXELON to reduce the risk of severe vomiting and its potential serious sequelae.

To reduce the possibility of severe vomiting in patients who have interrupted EXELON therapy for longer than several days, treatment should always be reinitiated with the lowest daily dose (i.e. 1.5 mg bid or 1.5 mg od as indicated). After reinitiating therapy, patients should be titrated up to their well tolerated maintenance dose as described in the DOSAGE AND ADMINISTRATION section of the Product Monograph. A case of esophageal rupture secondary to severe vomiting has been reported in a patient who inappropriately reinitiated treatment with a single 4.5 mg dose of EXELON after treatment interruption for eight weeks¹. This is the only such case reported to date.

The following statements are proposed to be added to the WARNINGS and DOSAGE AND ADMINISTRATION sections of the Product Monograph for EXELON:

- **WARNINGS – Gastrointestinal conditions**

EXELON is associated with significant gastrointestinal adverse reactions including nausea, vomiting, anorexia and weight loss.

Treatment with EXELON should always be started at a dose of 1.5 mg b.i.d. or 1.5 mg od, as clinically indicated, and patients titrated to their maintenance dose. If treatment with EXELON is interrupted for longer than several days, patients should be instructed to reinitiate treatment with the lowest daily dose and be retitrated (see DOSAGE AND ADMINISTRATION) to reduce the possibility of severe vomiting and its potentially serious sequelae (e.g. there has been one post-marketing report of severe vomiting with esophageal rupture following inappropriate reinitiation of treatment with a 4.5 mg dose after 8 weeks of treatment interruption).

- **DOSAGE AND ADMINISTRATION**

Anytime treatment is interrupted for longer than several days, patients should be instructed to reinitiate treatment with the lowest daily dose (i.e. 1.5 mg bid or 1.5 mg od, as clinically indicated) and be re-titrated to their maintenance dose as described above (see WARNINGS).

The following is proposed to be added to INFORMATION FOR THE PATIENT:

If you interrupt treatment with EXELON for longer than several days do NOT re-initiate treatment without contacting your doctor.

Sincerely,

original signed by

Beat Sümegi, MD
Vice-President, Medical

original signed by

Guy Rousseau, PhD
Vice-President, Drug Regulatory Affairs

¹ Babic T, et al. Spontaneous rupture of oesophagus (Boerhaave's syndrome) related to rivastigmine [letter]. Age Aging, 2000, Jul 29(4):370-1.

Novartis is committed to providing you with the most current product information available for the management of patients receiving Exelon. You can further our understanding of adverse events by reporting all cases to:

- Novartis Pharmaceuticals Canada Inc., 385 Bouchard Boulevard, Dorval, Quebec, H9S 1A9 by phone at (800) 363-8883 or by fax at (514) 636-3175, or
- The Adverse Reaction and Information Unit, Bureau of Licensed Product Assessment, Health Canada by phone at (613) 957-0337 or FAX (613) 957-0335.

Any suspected adverse drug reactions can also be reported to:

Canadian Adverse Reaction Monitoring Program (CADRMP)
Bureau of Licensed Product Assessment
Therapeutic Products Programme
HEALTH CANADA
Address Locator: 0201C2
OTTAWA, Ontario, K1A 1B9
Tel: (613) 957-0337 or Fax: (613) 957-0335
cadrm@hc-sc.gc.ca

The ADR Reporting Form can be found in *The Canadian Compendium of Pharmaceutical and Specialties*, or on the TPP website, along with the ADR Guidelines at:

http://www.hc-sc.gc.ca/hpb-dgps/therapeut/zfiles/english/forms/adverse_e.pdf
http://www.hc-sc.gc.ca/hpb-dgps/therapeut/zfiles/english/guides/adr/adr_guideline_e.pdf

* Trade Mark